
IN DEPTH  CLEANER PRODUCTION ASSESSMENT REPORT  

 
Prepared for 

Major A.M. Md. Nasirul Islam  

Director 

Tusuka Trousers Limited,  

Konbari, Neelnagar, Gazipur, Bangladesh -1346 

 

     Date : June’2015 

Reviewed & Submitted by  

 DEVELOPMENT ENVIRONERGY SERVICES LTD 

  
819, Antriksh Bhawan, 22 Kasturba Gandhi Marg, New Delhi -110001 
Tel.: +91 11 4079 1100 Fax : +91 11 4079 1101; www.deslenergy.com 

 
Supported By  

  
 

 Prepared through the  

Bangladesh Water PaCT:  

Partnership for Cleaner Textile 

 

http://www.deslenergy.com/


Client Name IFC Report name In-depth assessment report Unit Name Tusuka Trousers Limited 

Project Name Promoting CP in the washing/dyeing/finishing sector in Bangladesh 
[...]
Project Name Promoting CP in the washing/dyeing/finishing sector in Bangladesh 

Supported by: RCB Prepared, Reviewed, Submitted by: DESL Page 25 of 71 

 

 

Waterless direct softener injection spray process for reducing water consumption 

Observation during audit 

As shown in the annexure- 9, the detail dyeing and washing recipe for washing machine has several 

steps of processes for each lot of average 80 kg garment.   

- Each batch process uses 6500 Liters of water with washing process 

- Total water consumption for washing process works out to be 80 Liters/kg for each batch 

- Softener washing process uses about 200 Liters water i.e. 2.5 Liters/kg per batch 

Recommendation Action 

 Use of waterless direct softener injection process can be tried using suitable technology and 

equipments which eliminates the use of water 

 Suitable trial can be taken for small batch quantity to get desired results as the technology 

requires higher investment 

Saving Assessment 

The cost-benefit analysis of the project is as shown in the table below: 

Table 9 Water less softener  

Parameter Unit Values 

Total Number of Front washing machines Numbers 44 

Machines operational Numbers 44 

Present water Consumption per batch for 
softening (as per data available from  
recipe) Liters 200 

Saving Potential with waterless softening % 90 

Saving Potential per wash cycle Liters 180 

Av No. of batches per machine per day Nos. 8 

Operating Days  days 340 

Savings per machine m3/annum 490 

Total saving from 50 %  machines m3/annum 10780 

Investment for waterless softening 
process equipment Million BDT 4.0 

 

Action Plan 

Item Action 

Initial trials Initial trials can be taken in small batches from outsources process facility  

available in Dhaka 

Replacement Existing water based softening process can be gradually replaced by 

water less process 

Procurement From European vendors( e.g. Jeanologia, Spain) 

Construction As per vendor’s instruction 



Client Name IFC Report  In-depth assessment report Unit Name Tusuka Processing Limited 

Project Name Promoting CP in the washing/dyeing/finishing sector in Bangladesh 

Supported by: RCB Prepared, Reviewed, Submitted by: DESL Page 26 of 71 

 

 

Costing Estimate : 4.0 Million BDT  

Project Specific 

Baseline Parameters 

No of Front washing machines -44 

Operating days – 340  

No. of batches per machine per day -8 

Baseline Saving considered from 50% machine- 22 Nos. 

Present water consumption per batch – 200 Liters 

Implication, If any & 

precaution 

None 

Social Benefits Reduced water consumption, reduced effluent load 

CP measures no 3:  

Project 

Retrofit of PLC based monitoring and control system for water level, auto fill and drain, monitoring 

temperature and pH on Belly washing machines 

Observation during audit 

As shown in the annexure- 9, the detail washing recipe for Belly washing machine has several steps of 

processes for each lot of 50 kg garment.   

- Each batch process of 45 minutes uses average 7000 Liters of water with softening  process 

- Total water consumption for washing process is @ 85 Liters/kg and for each washing process  

- Actual water level and process controller can save  @ 10 % of excess water which is used by 

manual level estimation, estimated saving  700 Liters per batch, i.e. considering about 10 

batches of for each machine per day, total water saving for 11 drum washing machines is 

approx. 26180 M3 per year 

Recommendation Action 

 Retrofit of PLC based automation system for water level control, fill and drain, temperature and 

pH monitoring 

 Suitable trial can be taken for one/two machines first and record the water consumption before 

making higher investment at a time 

Saving Assessment 

The cost-benefit analysis of the project is as shown in the table below: 

Table 10 Benefits for PLC based control for washers 

Parameter Unit Values 

Total Number of bulk washing machines Numbers 44 

No. of drum washers Numbers 11 

Present water Consumption per batch (as 
per data available from wash recipe) Liters 7100 

Saving Potential with PLC controller on 
drum washers % 10  

Saving Potential per wash cycle Liters 710 



Client Name IFC Report  In-depth assessment report Unit Name Tusuka Processing Limited 

Project Name Promoting CP in the washing/dyeing/finishing sector in Bangladesh 

Supported by: RCB Prepared, Reviewed, Submitted by: DESL Page 27 of 71 

 

 

Parameter Unit Values 

Average  Number  of cycles per machine 
per day Nos. 10 

Operating Days  days 340 

Water savings per machine m3/annum 2414 

Total water saving from all machines m3/annum 26554 

Investment for PLC controller Million BDT 2.2 

 

Action Plan 

Item Action 

Initial trials Initial trials can be taken on one / two machines from local vendors  

available in Dhaka 

Retrofit PLC based monitoring and control system to be fabricated for water 

level, auto fill and drain, temperature and pH monitoring 

Procurement From Local vendors 

Construction As per vendor’s instruction and design 

Costing Estimate : 2.2 Million BDT  

Project Specific 

Baseline Parameters 

No. of Drum  washing machines -11 

Operating days – 340  

No. of batches per machine per day -10 

Baseline Present water consumption per batch – 7100 Liters 

Implication, If any & 

precaution 

None 

Social Benefits Reduced water consumption, reduced effluent load 

 

2.4 Water & Water treatment Scenario 
Water balance diagram for TTL is shown in Annexure5          

2.4.1 Water and WTP (Water Treatment Plant) - Installation 

Two number submersible pumps are installed by DWL to meet water requirement of process, gas 

engines, boilers and domestic use. Installation details of submersible pumps are tabulated hereunder. 

Table 11: Submersible Pump Details   

Parameters Unit  Submersible 
Pump1 

Submersible 
Pump2 

Submersible 
Pump3 

Make - KSB Pumps 
Limited 

KSB Pumps 
Limited 

KSB Pumps 
Limited 

Model - - - - 

Flow Rate m3/hr 120 120 120 

Head m 50 50 50 



Client Name IFC Report  In-depth assessment report Unit Name Tusuka Processing Limited 

Project Name Promoting CP in the washing/dyeing/finishing sector in Bangladesh 

Supported by: RCB Prepared, Reviewed, Submitted by: DESL Page 28 of 71 

 

 

Motor Rating kW/HP 18.5 18.5 18.5 

RPM rpm 2920 2920 2920 

 

Performances of submersible pumps were tested by simultaneous measurement of flow, head & power. 

Performance results are summarized hereunder. 

Table 12: WTP Plant Details   

Parameters Unit  Submersible 
Pump1 

Submersible 
Pump2 

Submersible 
Pump3 

Design Flow  m3/hr 120 120 120 
Design Pressure  m 60 60 60 
Motor RPM RPM 2900 2900 2900 
Motor (kW) kW 18.5 18.5 18.5 
Measured Flow  m3/hr 76.0 92.7 76.7 
Measured Head  m 45.0 44.0 45.0 
Measured Power ( kW 17.7 18.1 18.1 
Efficiency  % 62.1 72.1 61.0 

 

Performances of existing submersible pumps are satisfactory hence no recommendations are made. 

Apart from the above pumps TTL has also installed pumps for the water distribution system. Details of 

the cooling water pumps for gas generators are tabulated hereunder. 

Table 13: Water Distribution Pumps   

Parameters Unit  Generator Cooling 
Water Pump1 

Generator Cooling 
Water Pump2 

Generator Cooling 
Water Pump3 

Make - Crompton Greaves Crompton Greaves Crompton Greaves 

Model - - - - 

Flow Rate m3/hr 120 120 120 

Head m 30 30 30 

Motor Rating kW/HP 18.5/25.0 18.5/25.0 18.5/25.0 

RPM rpm 1475 2900 2900 

Quantity number 1 1 1 

 

At Tusuka water quality is good hence water treatment plants are not installed. 

2.4.2 Water generation, distribution - Consumption  

Water generation data for raw water and soft water for last one year is collected and summarized in 

annexure. Ground water generation data, soft water generation data and water consumption data are 

shown in Annexure6. 

 

 



Client Name IFC Report  In-depth assessment report Unit Name Tusuka Processing Limited 

Project Name Promoting CP in the washing/dyeing/finishing sector in Bangladesh 

Supported by: RCB Prepared, Reviewed, Submitted by: DESL Page 29 of 71 

 

 

 

 

 

 

3. Effluent Treatment Plant (ETP) 
Effluent treatment plant at TTL consists of bar screen, equalization tank, flash mixing tank, flocculation 

tank, primary tube settler, dual media filter and sludge disposal system. Capacity of ETP1 plant is 1920 

m3/day and ETP2 plant is 2160 m3/day. Schematic diagram of the ETP is attached herewith.  

Schematic in block diagram form for ETP plant is shown hereunder. 

 

Figure 1: Schematic for ETP Plant-1 

 
 

 

COARSE SCREENING 

RAW WASTE WATER 

AIR BLOWER  

 

EQUALISATION TANK 

FLASH MIXER 

FLOCCULATOR 

TUBE SETTLER 

 

TREATED WATER FOR DISPOSAL 

 

POLY 

 
SLUDGE 

TANK 

 

BELT PRESS 

 

PAC 

 

POLY 

 



Client Name IFC Report  In-depth assessment report Unit Name Tusuka Processing Limited 

Project Name Promoting CP in the washing/dyeing/finishing sector in Bangladesh 

Supported by: RCB Prepared, Reviewed, Submitted by: DESL Page 30 of 71 

 

 

 

 

 

 

 

Figure 2: Schematic for ETP Plant-1 

3.1 ETP design detail  
Design details of ETP plant is attached as Annexure7. 

TREATED WATER FOR DISPOSAL 

 

COARSE SCREENING 

RAW WASTE WATER 

AIR BLOWER  

 

EQUALISATION TANK 

FLASH MIXER 

FLOCCULATOR 

TUBE SETTLER 

 

FILTER FEED TANK 

 
MGF 

 

POLY 

 
SLUDGE 

TANK 

 

CENTRIFUGE

E 

 SLUDGE FOR DISPOSAL 

 

PAC 

 

POLY 

 

RESIN FILTER 

 



Client Name IFC Report  In-depth assessment report Unit Name Tusuka Processing Limited 

Project Name Promoting CP in the washing/dyeing/finishing sector in Bangladesh 

Supported by: RCB Prepared, Reviewed, Submitted by: DESL Page 31 of 71 

 

 

3.2 Inlet and outlet effluent quantity and quality test certificate records 
Inlet and outlet effluent quantity and quality parameters tested by TTL on different days along with 

standard norms for effluent in Bangladesh - ECR (Environment Conservation Rules) 1997 mandated by 

Government of People’s Republic of Bangladesh, Ministry of Environment & Forest. 

Table 14: ETP quantity & quality test report   

Sr. 
No. 

Parameters Inlet to ETP1 Treated effluent 
ETP1 

Inlet to ETP2 Treated 
effluent ETP2 

1 PH 7.0-9.0 6.0-8.0 7.0-9.0 6.0-8.0 

2 Color  Blue Slight colored  Blue Slight colored 

3 Temperature ( deg. C) 30.0 - 32.0 28.0-30.0 30.0 - 32.0 28.0-30.0 

4 Suspended solids ( 
mg/lit) 200-625 15-20 200-625 15-20 

5 Dissolved solids ( 
mg/lit) 350-650 400-500 350-650 400-500 

6 COD ( mg/lit) 150-650 75-150 150-650 75-150 

7 BOD ( mg/lit)  100-250  20-30 100-250  20-30 
 

Observation ETP1: 

Design capacity of effluent treatment plant: 1920 m3/day 

Present operational load: 1600 m3/day 

 

FIELD OBSERVATIONS: 

o Overall condition of plant is not good. 

o Chemical treatment not up to mark. 

o Record / log sheet not maintained properly. 

Observation ETP2: 

Design capacity of effluent treatment plant: 2400 m3/day 

Present operational load: 1800 m3/day 

 

FIELD OBSERVATIONS: 

o Overall condition of plant is good. 

o Chemical treatment not up to mark. 

o Record / log sheet not maintained properly. 

3.3 Metering facility for effluent inlet and outlet 
No metering facility is available in ETP1, whereas metering details of ETP2 are mentioned hereunder. 

Table 15: ETP2 water flow meters   

Sr. No. Location Type 

1 Inlet Online Electromagnetic  

2 Outlet No 

3 Any other location  No 



Client Name IFC Report  In-depth assessment report Unit Name Tusuka Processing Limited 

Project Name Promoting CP in the washing/dyeing/finishing sector in Bangladesh 

Supported by: RCB Prepared, Reviewed, Submitted by: DESL Page 32 of 71 

 

 

3.4 Metering facility at other location 
No other metering available at any location in the effluent stream. All major users of fresh water should 

be having water flow meter e.g. Dyeing, Washing, Boiler, Administrative office block, toilet and wash 

lines etc. 

3.5 Segregation of effluent steam 
There is no segregation of effluent from various sections like softening plant, boiler blow down and 

effluent generated from various wet process. 

3.6 Sewage generation & treatment facility 
There is no record of exact quantity of sewage generated per day. The sewage is being disposed of 

nearby drain without any treatment. 

3.7 Chemicals dosing practices in ETP 
Various chemicals dosing in ETP along with quantity is summarized hereunder. 

Table 16: Chemical Dosing in ETP   

Chemicals Location  Quantity (kg/day) – 
ETP1 

Quantity (kg/day) – 
ETP2 

PAC Flash mixer 400 500 

Polyelectrolyte Flocculator 2 3 

DE-watering Polyelectrolyte Sludge management 1.5 2.0 

 
It is recommended to take jar test daily once in the morning for incoming effluent to check its 

temperature, pH, color, DO etc. and decide the dozing of chemicals as per requirement keeping regular 

record of inlet water quality. 

3.8 Recovery of Salt and Reuse of water 
At present there is no recovery of salt nor there do any reuse of water. 

3.9 Discharge Water – Prevailing norms in Bangladesh 

Table 17: ECR Norms - Bangladesh   

Sr. No. Parameter ECR 1997 Inland 

1 Color  

2 pH 6.0-9.0 

3 Suspended solids ( mg/lit) 150 

4 Dissolved solids ( mg/lit) 2100 

5 COD ( mg/lit) 200 

6 BOD ( mg/lit) 50 

7 DO ( mg/lit) 4.5-8.0 

 

Discharge water quality is meeting prevailing Bangladesh norms. 



Client Name IFC Report  In-depth assessment report Unit Name Tusuka Processing Limited 

Project Name Promoting CP in the washing/dyeing/finishing sector in Bangladesh 

Supported by: RCB Prepared, Reviewed, Submitted by: DESL Page 33 of 71 

 

 

3.10 Disposal of sludge and hazardous chemicals  
The ETP combined sludge (chemical) is disposed to nearby open land. There is no record of any quantity 

of sludge generated from ETP plant. Proper log record should be maintained. 

3.11 Critical findings and recommendations 

Table 18: ETP Findings   

Equipment Findings ETP1 ETP2 

Bar Screen Observation Bar screen is not adequate to 
handle the design flow 

Bar screen is adequate to handle 
the design flow but it is in damaged 
condition. 

Impact Larger particles not filtered out 
which creates problem in 
frequent choking of pumps. 

Carryover of floating material to 
the equalization tank. 

Recommendations SS Bar screen of adequate width 
with various spacing (15 mm, 10 
mm and 5 mm) to be provided to 
trap the floating material. 

SS Bar screen to be repaired/ 
replaced. 

Equalization  
Tank 

Observation Existing tank capacity is adequate 
for design flow but air mixing 

arrangement not effective. 

Existing tank capacity is adequate 
for design flow. 

Impact a. No proper mixing and 
equalization of inlet effluent 
water, 

b. Chemical dozing becomes 
ineffective, 

c. Chemical consumption 
increases to get desired results. 

 

Recommendations Proper air mixing arrangement to 

be provided for equalization tank.  
 

Physio-  
Chemical  
Treatment 

Observation Rate of chemical dosing Like PAC 
and polyelectrolyte are not 
proper. 

Rate of chemical dosing Like PAC 
and polyelectrolyte are not proper. 

Impact Excess chemical consumption. Chemical consumption increases to 
get desired results. 

Recommendations a) Jar test to be conducted every 
shift to find out the optimum 
dosage of chemical.  

b) PH control system to be 
provided to avoid excess use of 
chemicals. 

a. Jar test to be conducted every 
shift to find out the optimum 
dosage of chemical. 

b. PH control system to be 
provided to avoid excess use of 
chemicals. 

Primary Tube  
Settler 

Observation a) Capacity of primary tube 
settler is adequate to handle 
the design flow.  

b) Sludge withdrawal frequency 
intermittent leading to 
carryover of sludge. 

Capacity of primary tube settler is 
adequate to handle the design 
flow.  
 



Client Name IFC Report  In-depth assessment report Unit Name Tusuka Processing Limited 

Project Name Promoting CP in the washing/dyeing/finishing sector in Bangladesh 

Supported by: RCB Prepared, Reviewed, Submitted by: DESL Page 34 of 71 

 

 

Equipment Findings ETP1 ETP2 

Impact a) Chemical dozing becomes 
ineffective. 

b) Chemical consumption 
increases to get desired 

results.  

Sludge withdrawal frequency to be 
increased (once in a 30 min) to 
avoid accumulation of sludge on 
the tube settler media. 
 

Recommendations Sludge withdrawal frequency to 
be increased (once in a 30 min) to 
avoid accumulation of sludge on 
the tube settler media. 

 

Sludge  
Management 

Observation Existing belt press capacity is 
adequate to handle the total load 
of sludge. Proper separation of 
sludge is not taking place. 

a) Sludge sump air mixing grid not 
working effectively.  

b) Existing mechanical centrifuge 
capacity is adequate to handle 
the total load of sludge.  

 

 Impact a) Sludge separation not 
effective. 

b) Excess use of poly 
consumption. 

Accumulation of sludge in the tank. 

 Recommendations Static mixer to be provided for 
better separation of sludge. 

a) Sludge sump air mixing grid to 
be replaced.  

b) Online static mixer to be 
provided for better solid 
separation. 

 
Future Action Plan - Since the new effluent treatment plant is planned in future, it is recommended to 

segregate the low organic waste water streams like filter backwash water and softener regeneration 

waste from the softening plant, boiler blow down and separate treatment facility for above streams in 

the form of physicochemical treatment. This will reduce the hydraulic load to the ETP resulting in saving 

of power.                

3.11.1 Issues discussed with client including review of ETP design/expansion 

All the operational issues of existing ETP , problematic areas, action to be taken at each stage, 

importance of record keeping has been discussed in detailed with  top management and supporting 

staff of each section.    

1. Optimization of chemical dosage and importance of pH control system for physic-chemical 

treatment. 

2. Necessity flocculation system with poly dosing before belt press.  

Management is planning to install new 150 m3/day capacity effluent treatment plant based on 

biological and recycling of water for unit 1 , 2 and 3 near ETP unit No. 2 . Adequate space is available.  

Exact treatment scheme not yet finalizes.  



Client Name IFC Report  In-depth assessment report Unit Name Tusuka Processing Limited 

Project Name Promoting CP in the washing/dyeing/finishing sector in Bangladesh 

Supported by: RCB Prepared, Reviewed, Submitted by: DESL Page 35 of 71 

 

 

Current ETP design and operations are capable of handling present load and discharge effluent norms. 

3.12 Factory Specific baseline key indicators 
 
Table 19: ETP effluent water characteristics 

Parameters UOM Baseline  
Condition 

ETP1  ETP2 

Waste water parameters 
PH 
Temp 
Dissolved Oxygen 
Total Suspended Solids 
COD 
BOD 

 
 

Deg C 
mg/L 
mg/L 
mg/L 
mg/L 

 
 
 

 

7.0-9.0 
30-32 
350-650 
200-625 
150-650 
100-250 

  
7.0-9.0 
30-32 
450-650 
200-450 
250-450 
100-250 

GHG reduction T/Y     

Investment Facilitated M BDT/USD  0.75 (9740)  0.75 (9740) 

Water & Energy Management 
System 

   Not available    

Production Process  Manual 
Chemical 
dispersion 

   

ETP functionality / Operation  Functional but 
improvement 
required.  

   

 

3.13 Summary of CP action with proposed investment (ETP section) 
 
Table 20: Summary of CP actions in ETP1 

Present Set-
up 

Observations 
during field Study 
& measurements 

Proposed Cleaner production action Proposed Investment or 
Costing 
( BDT) 

Bar screen Not adequate for 
design load 

New SS bar screen with adequate 
width to be installed.  

75,000/- 

Equalization 
tank 

Air mixing not 
effective 

Proper coarse diffused aeration grid 
to be installed.  

2,50,000/- 

Physio- 
chemical 
treatment 

Chemical dosing 
not proper. 

Auto chemical dosing to be provided 
with auto pH control system to 
control the chemical dosage.   

3,00,000/- 

Primary tube 
settler 

Accumulation of 
sludge on tube 
settler media. 

 Sludge withdrawal frequency to be 
increased to avoid chocking of tube 
settler media.     

 

Sludge 
Management 

Sludge separation 
not proper. 

Flocculation system to be provided. 75,000/- 

 
Table 21: Summary of CP actions in ETP1 



Client Name IFC Report  In-depth assessment report Unit Name Tusuka Processing Limited 

Project Name Promoting CP in the washing/dyeing/finishing sector in Bangladesh 

Supported by: RCB Prepared, Reviewed, Submitted by: DESL Page 36 of 71 

 

 

Present Set-
up 

Observations 
during field Study 
& measurements 

Proposed Cleaner production action Proposed Investment or 
Costing 
( BDT) 

Bar screen Not adequate for 
design load 

New SS bar screen with adequate 
width to be installed.  

75,000/- 

Equalization 
tank 

Air mixing not 
effective 

Proper coarse diffused aeration grid 
to be installed.  

2,50,000/- 

Physio- 
chemical 
treatment 

Chemical dosing 
not proper. 

Auto chemical dosing to be provided 
with auto pH control system to 
control the chemical dosage.   

3,00,000/- 

Primary tube 
settler 

Accumulation of 
sludge on tube 
settler media. 

 Sludge withdrawal frequency to be 
increased to avoid chocking of tube 
settler media.     

 

Sludge 
Management 

Sludge separation 
not proper. 

Flocculation system to be provided. 75,000/- 

 

List of venders: 

1. Online pH: Forbes Marshall/ E& H 

2. Blowers: key/ Usha/ Everest/ Swam ( India) 

3. Metering pumps : Asia LMI/Prominent/ Positive metering ( India) 

4. Bar screen/ static mixer: Locally fabricated. 

Annexure – ETP 
 
Table 22: ETP1 Design Adequacy 

Sr. 
No. 

Unit/ Equipment’s Capacity/ specifications Adequacy for present 
load 

1 Manual screen MS bar screen Not adequate 

2 Equalisation tank 697.2 m3 Adequate 

3 Raw effluent pumps 90.0 m3/hr , ( 2 Nos),  
60 m3/hr ( 1No) 

Adequate 

4 Air blower  970 m3/hr ( 2 Nos) Adequate 

5 Flash mixer and 
floculator 

  

6 Primary tube settler 4.16 x4.8 x5.4 m ( 2 Nos) Adequate 

7 Sludge pit   

8 Sludge pumps   

9 Belt press 2500-4000 kgs Adequate 

 

Table 23: ETP2 Design Adequacy 

Sr. 
No. 

Unit/ Equipment’s Capacity/ specifications Adequacy for present 
load 

1 Manual screen SS curved screen Not adequate 

2 Equalisation tank 693 m3 Adequate 



Client Name IFC Report  In-depth assessment report Unit Name Tusuka Processing Limited 

Project Name Promoting CP in the washing/dyeing/finishing sector in Bangladesh 

Supported by: RCB Prepared, Reviewed, Submitted by: DESL Page 37 of 71 

 

 

Sr. 
No. 

Unit/ Equipment’s Capacity/ specifications Adequacy for present 
load 

3 Raw effluent pumps 110.0 m3/hr , ( 2 Nos),  Adequate 

4 Air blower  450 m3/hr ( 2 Nos) Adequate 

5 Flash mixer flocculator 8.0 m3 
30.71 m3 

Adequate 
Adequate 

6 Primary tube settler 12.0x4.5x3.8 m Adequate 

 Filter feed tank   

 Filter feed pumps 100 m3/hr ( 2 Nos) Adequate 

 Sand filter followed by 
raisin filter 

100 m3/hr Adequate 

7 Sludge Sump   

8 Sludge pumps   

9 Mechanical centrifuge 4.0-6.0 m3/hr Adequate 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Client Name IFC Report  In-depth assessment report Unit Name Tusuka Processing Limited 

Project Name Promoting CP in the washing/dyeing/finishing sector in Bangladesh 

Supported by: RCB Prepared, Reviewed, Submitted by: DESL Page 38 of 71 

 

 

4. Energy & Utility 

4.1 Utility Mapping 
Tusuka Trousers Limited (TTL) is mainly using natural gas for power and steam production. Natural gas is 

mainly used in gas engines for power generation and in steam boiler for steam generation. Some 

amount of natural gas is also used in process mainly for gas fired stenters. TPL uses Diesel & grid power 

as backup in case of non availability of natural gas. Break up of various energy sources for different 

application in TPL is tabulated hereunder. 

Table 24: Utility Mapping   

Areas Available on 
Site ()  

Water Electricity Gas 
(Direct to 
Machine) 

Steam 

Office  14.0% 8% 0% 0% 
Effluent Treatment Plant  2.0% 4% 0% 0% 
Water extraction and pretreatment  3.0% 3%  0% 
Washing & dryer   54.0% 29% 5% 91.0% 
Dry Process  7.0% 4%  5.5% 
Garment Manufacturing  7.0% 44% 0% 3.5% 
Boiler  10% 3% 55%  
Generator   3% 5% 40%  
Total   100% 100% 100% 100% 

 

Energy consumption from various sources of energy at TTL for last 12 months is tabulated and attached 

as Annexure8.  

Percentage share of energy content resource wise is shown in pie chart hereunder. 



Client Name IFC Report  In-depth assessment report Unit Name Tusuka Processing Limited 

Project Name Promoting CP in the washing/dyeing/finishing sector in Bangladesh 

Supported by: RCB Prepared, Reviewed, Submitted by: DESL Page 39 of 71 

 

 

 

Figure 3: Percentage Share – Energy Content 

For the various energy sources used in TTL the energy content, energy cost per unit of resource and 

total energy cost of the unit is summarized hereunder. 

Table 25: Energy Content & Costing  

Resource Unit Energy 
Content  

Unit Energy Cost 

Natural Gas Heat kcal/m3 9171 BDT/m3 5.25 

Natural Gas Power kcal/m3 9171 BDT/m3 4.18 

Diesel Heat kcal/liter 10080 BDT/liter 68.0 

Diesel Power kcal/liter 10080 BDT/liter 68.0 

Electrical Grid kcal/kWh 860 BDT/kWh 14.76 

Electrical Self kcal/kWh 860 BDT/kWh 4.08 

Resource Unit Quantity Unit Energy Cost 

Natural Gas (Heat) m3 4667284 BDT/annum 24503241 

Electrical (Self) kWh 4377991 BDT/annum 17862202 

Diesel (Power) liter 192489 BDT/annum 12896763 

Diesel (Heat) liter 177480 BDT/annum 11891160 

Electrical (Grid) kWh 1331625 BDT/annum 19654785 

Total (BDT/annum)    86808151  

Lacs BDT/annum    868.08 

 

Percentage share of energy sources cost-wise is shown in pie chart hereunder. 

83% 

7% 

4% 
4% 2% 

Percentage Share of Energy Sources - Mkcal 

Natural Gas (Heat) Electrical (Self) Diesel (Power) 

Diesel (Heat) Electrical (Grid) 



Client Name IFC Report  In-depth assessment report Unit Name Tusuka Processing Limited 

Project Name Promoting CP in the washing/dyeing/finishing sector in Bangladesh 

Supported by: RCB Prepared, Reviewed, Submitted by: DESL Page 40 of 71 

 

 

 

Figure 4: Percentage Share – Energy Cost 

4.2 Natural Gas Consuming Equipments 
Natural gas as resource is mainly consumed in various equipments for different applications. Following 

are the equipments in which natural gas is consumed.  

Table 26: Natural Gas Consuming Equipments  

Equipments Quantity (numbers) 

Generators (Gas Engines) 2 

Boilers 2 

Curing Oven 2 

Total 6 

4.3 Thermal Energy 
Thermal energy in the form of steam is generated from boiler. Steam generated is mainly utilized in 

process for generating hot water and also used in steam dryers and steam iron machines. Installation 

details of boilers are tabulated hereunder. 

Table 27: Installation Details of Boilers  

Parameters/Boiler Tag Unit Gas Fired 
Boiler 

Gas Fired 
Boiler 

Diesel Fired 
Boiler 

Waste Heat 
Recovery Boiler 

Make - Looz Omnical Caldaie I.VAR Thermax 

Model - CE-0085 NA I Ver ENSG – G7 

28% 

20% 

15% 

14% 

23% 

Percentage Share of Energy Sources - Costwise 

Natural Gas (Heat) Electrical (Self) Diesel (Power) 

Diesel (Heat) Electrical (Grid) 



Client Name IFC Report  In-depth assessment report Unit Name Tusuka Processing Limited 

Project Name Promoting CP in the washing/dyeing/finishing sector in Bangladesh 

Supported by: RCB Prepared, Reviewed, Submitted by: DESL Page 41 of 71 

 

 

Parameters/Boiler Tag Unit Gas Fired 
Boiler 

Gas Fired 
Boiler 

Diesel Fired 
Boiler 

Waste Heat 
Recovery Boiler 

Type - Fire Tube Fire Tube Fire Tube Fire Tube 

Rated Output kg/hr 5000 2500 4000 2000 

Maximum Pressure bar 11.36 9.8 11.36 8.0 

Working Pressure bar 7.0 6.5 6.5 6.5 

Stack Temperature oC 207 102 165 120 

Burner oC Modulating Modulating Modulating Modulating 

 

Monthly steam generation from boilers and fuel consumption is tabulated hereunder. Two boilers are 
[...]
monitoring of compressed air 
network and arrest leakages 
on regular basis. 

Compressed Air Compressed air is 
passed through 
dryer, receiver 
and finally to 
application areas 

It was observed that very 
high pressure is maintained 
to meet the process air 
requirement. 

Installation of demand 
controller prior to distribution 
may optimize air consumption 
and lead to saving to the tune 
of 10-30%. Systematic study 
will reveal the scope of saving 
opportunity. 

 

5.2 Thermal energy consumption areas 
 



Client Name IFC Report  In-depth assessment report Unit Name Tusuka Processing Limited 

Project Name Promoting CP in the washing/dyeing/finishing sector in Bangladesh 

Supported by: RCB Prepared, Reviewed, Submitted by: DESL Page 57 of 71 

 

 

Table 43: CP measures for Thermal System 

Name of Area Present Set-up Observations during field 
Study & measurements 

Proposed Cleaner production 
actions 

Heat recovery 
from jacket 
water of gas 
engine 

No heat is 
recovered from 
jacket water. 
Heat from jacket 
water is released 
in cooling tower. 

There is substantial heat 
available in jacket water to 
generate hot water which is 
process requirement. 

Install one more PHE (Plate 
type heat exchanger) in 
parallel to existing PHE for 
jacket water heat recovery 
and hence generate hot water 

Blow down 
control in Boiler 

Manual blow 
down is practiced 
at present.  

Presently blow down is given 
manually at the rate, 2 
times/shift for about 1-2 
minutes. 

Install auto blow down control 
system which will sense TDS 
level in boiler and accordingly 
blow down control valve will 
operate. 

Boiler feed 
water tank 

No surface 
insulation on feed 
water tank 

Surface temperature 
measured on feed water 
tank is 96oC. 

Recommend insulation of feed 
water tank to avoid heat loss 
and to maintain surface 
temperature close to 45-50oC. 

6. Implementation Plan  

6.1 Vendor Interactions 

The details of vendor interaction carried out for this project are as follows:  

- Heat recovery systems on gas engines  

- Compressed air demand side controller 

6.2 Project costing 

The process followed for arriving at the project costing involved the interaction with various vendors by 

sending them technical data sheet for technical design and commercial prices. The summary table of 

project cost is as shown in the following table: 

Table 44: Project costing 

CP 
No 

CP  Major 
Items 

Basic 
Price 

Excise 
Duty 

CST Service 
Tax 

VAT P&F Transit 
Insurance 

I&C Total 

               

Installation and Commissioning – 10% is indicative; can vary depending on measure. 

6.3 Implementation Timeline  

6.4 Process downtime and training needs 

The estimated process down time for implementation of each CP and pre-operation training needs are 

as follows:  

Table 45: Process down time and Training need 

CP CP Process Downtime for Pre-Operation Training Needs 



Client Name IFC Report  In-depth assessment report Unit Name Tusuka Processing Limited 

Project Name Promoting CP in the washing/dyeing/finishing sector in Bangladesh 

Supported by: RCB Prepared, Reviewed, Submitted by: DESL Page 58 of 71 

 

 

No CP Implementation 
(Days) 

Operator Maintenance 
Team 

Senior 
Management 

      

      

7. Conclusions and Recommendations 
 

The study has helped successfully identify cleaner production actions which when implemented will help 

bring down the GHG reduction of the unit by 28.93%.  These measures have an estimated investment of 

57.02 Million BDT and can yield a savings of 26.6 Million BDT. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Client Name IFC Report  In-depth assessment report Unit Name Tusuka Processing Limited 

Project Name Promoting CP in the washing/dyeing/finishing sector in Bangladesh 

Supported by: RCB Prepared, Reviewed, Submitted by: DESL Page 59 of 71 

 

 

Annexure1 – Plant and Machinery Details 
Table 46: Machines & Equipment Details 

Sr. No Machine Quantity Year of Manufacture 

1 Bulk Washer 44 - 

2  Sample Washer 21 - 

3  Hydro Extractor 11 - 

4 Steam Dryer 19 - 

5 Gas Dryer - - 

6 Generator 4 - 

7  Boiler 3 - 

8  Compressor 4 - 

 

Annexure2 – Denim Washing Process 

 

 

  

 

    

 

 

 

 

 

 

 

 

 

 

 

Figure 7: Denim Washing Process 

 

Rinsing 

Loading 

Water 

De-sizing 
Agent Softner 

60oC, 10min 

Drain 
Drain Drain 

Water 
Neutral 
Enzyme 

Rinsing Rinsing 

45oC, 20-25min 

Drain Drain Drain 

Rinsing Rinsing 

Drain 

Water 
Bleaching 

Agent 60oC, 5-15min 

Rinsing Rinsing 

Drain Drain 

Water 
Cleaning 

Agent 50oC, 5-10min 

Drain 

Tint 

Glauber 
Salt 

Drain 

65oC, 5-10min 

Water Fixing 
Agent 

Drain Drain Drain 

Un-loading 
40oC, 5-10min Rinsing Rinsing 

Water Softner 



Client Name IFC Report  In-depth assessment report Unit Name Tusuka Processing Limited 

Project Name Promoting CP in the washing/dyeing/finishing sector in Bangladesh 

Supported by: RCB Prepared, Reviewed, Submitted by: DESL Page 60 of 71 

 

 

Annexure3 – Ordinary Washing Process 

 

 

 

 

 

 

 

 

  

Figure 8: Ordinary Washing Process 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Drain Drain Drain Drain 

Rinsing Rinsing 5min 5min Softening 2min 50oC, 45min 

Enzyme 

Cleanup 

Drain Drain Drain 

5min 5min 5min Rinsing Rinsing 



Client Name IFC Report  In-depth assessment report Unit Name Tusuka Processing Limited 

Project Name Promoting CP in the washing/dyeing/finishing sector in Bangladesh 

Supported by: RCB Prepared, Reviewed, Submitted by: DESL Page 61 of 71 

 

 

 

Annexure4 – Process Flow Diagram 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 
 
 
 

Figure 9: Process flow diagram of TPL

Input Process Releses 

Color, TSS, TDS, BOD, COD 

Potassium 
Permanganate 

Denim/Twill Garment 
Storage & Inspection Solid Waste 

Electricity 
Compressed Air 
Potassium Permanganate 
 

Surface 

Treatment/Dry 

Finishes (1) 

Fluff, dye particulate 
arising from 
scrapping, brushing 
and other surface 
processes, toxic 
emission (KMnO4), 
Cloth waste 

Washing/Tinting 
Color, TSS, TDS, BOD, COD 

Hydro extracting 

Water, dye, acid, hypochlorite, 
desizer, softner, stabilizer, 
electricity, compressed air 
 

Waste Water with 
low pollution load 

Surface Finishes (2) 

Electricity, Compressed 
Air, Steam Gas 

Final Inspection & Dispatch 

Electricity 
Compressed Air 
 

Gas Dryer Steam Dryer 

Drying 

Electricity, Compressed 
Air,  

Electricity, Compressed 
Air, Steam, Gas 

Hot exhaust (flue 
gas), condensate 

Denim Twill 

Fluff, dye particulate 
arising from scrapping, 
brushing and other 
surface processes, toxic 
emission (Resin), Cloth 
waste 

Neutralize 

Drying 

Acid 

Hot exhaust (flue 
gas), condensate 



 

Client Name IFC Report  In-depth assessment report Unit Name Tusuka Trousers Limited 

Project Name Promoting CP in the washing/dyeing/finishing sector in Bangladesh 

Supported by: RCB Prepared, Reviewed & Submitted: DESL Page 62 of 71 

 

 

Annexure5 – Water Balance Diagrams 

 
Figure 10: Water balance diagram of TTL



 

Client Name IFC Report  In-depth assessment report Unit Name Tusuka Trousers Limited 

Project Name Promoting CP in the washing/dyeing/finishing sector in Bangladesh 

Supported by: RCB Prepared & Submitted by: DESL Page 63 of 71 

 

 

 

Annexure6 - Ground water & Soft water generation, Water Consumption data 
Table 47: Ground Water generation data   

Month Unit  Ground Water 

Jan’14 m³ 139752 

Feb’14 m³ 115409 

Mar’14 m³ 142830 

Apr’14 m³ 134854 

May’14 m³ 144352 

Jun’14 m³ 133984 

Jul’14 m³ 116548 

Aug’14 m³ 117864 

Sep’14 m³ 147673 

Oct’14 m³ 100257 

Nov’14 m³ 142941 

Dec’14 m³ 124456 

totals (year) m³ 1560920 

 

Water consumption in various sections as per the details provided by DWL is summarized hereunder. 

Table 48: Water consumption data   

Month Unit  Domestic, 
Boiler & 
Others 

Wet Process Boiler Generator 

Jan’14 m3 19797 119955 - - 

Feb’14 m3 13614 101795 - - 

Mar’14 m3 13043 129787 - - 

Apr’14 m3 10093 124761 - - 

May’14 m3 12517 131835 - - 

Jun’14 m3 10350 123634 - - 

Jul’14 m3 11515 105033 - - 

Aug’14 m3 17273 112808 - - 

Sep’14 m3 25993 115932 - 4087 

Oct’14 m3 19549 83168 - 3276 

Nov’14 m3 26690 110259 - 4556 

Dec’14 m3 25176 94672 - 4878 

Total (Years) m3 205610 1353639 0 16797 

 

 

 

 



 

Client Name IFC Report  In-depth assessment report Unit Name Tusuka Trousers Limited 

Project Name Promoting CP in the washing/dyeing/finishing sector in Bangladesh 

Supported by: RCB Prepared & Submitted by: DESL Page 64 of 71 

 

 

 

Annexure7 – ETP design details 
Table 49: ETP design details   

Sr. No Particular Details (Unit1/Unit2) Unit 

1 Chemical used in the process  FeSO4, Lime, polymer, color removing agent 

2 Total Industrial water demand 2000/1800 m3/day 

3 
Waste water generated from various 
section  

 m3/day 

3a  Peak flow and duration   

3b  Lean flow & duration   

3c Avg. flow 1700/1600 m3/hr 

4 Domestic waste water  Quantity not  Available m3/day 

5 Total waste water  1700/1600 m3/day 

6 Raw waste water characteristics    

  PH 8.5-9.0/7.0-9.0  

  Color Blue/Blue  

  Temperature 30-35 (both) Deg. 

  Oil & Grease  < 5ppm mg/lit 

  Suspended solids <450/200-625 mg/lit 

  Dissolved solids 450-650/350-650 mg/lit 

  COD 550/150-650 mg/lit 

  BOD 250/- mg/lit 

7 Treated waste water characteristics     

  PH 6.5-8.5/6.5-8.5   

  Color Slight Colored (both)   

  Temperature <30 (both) Deg. 

  Suspended solids <30 (both) mg/lit 

  Dissolved solids Details not available mg/lit 

  COD <200 (both) mg/lit 

  BOD <30 (both) mg/lit 

  Effluent treatment plant capacity 2400/1920 m3/day 

 Present Operation Load 240 m3/day 

  Sewage treatment Discharge to Nalla without treatment 

8 Effluent Treatment scheme Adapted   

8a Physical Separation   

  Screen ( Yes/No) Yes 

  Type Manual Curved Screen/Manual 

8b Equalization  

  Tank Capacity ( Size) 693.0/697.2 m3 

  Type of mixing Air Mixing 

 Blower capacity/Installed power 450/970 m3/hr 

 Raw effluent pumps ( 30 HP) 110(2)/90(2), 60(1) m3/hr 

 Primary Treatment  



 

Client Name IFC Report  In-depth assessment report Unit Name Tusuka Trousers Limited 

Project Name Promoting CP in the washing/dyeing/finishing sector in Bangladesh 

Supported by: RCB Prepared & Submitted by: DESL Page 65 of 71 

 

 

Sr. No Particular Details (Unit1/Unit2) Unit 

 Flash mixer ( Yes/No) Yes 

 Capacity/ Size 8/- m3 

 Flocculator ( Yes/No) Yes 

 Capacity/ Size 30.72/- m3 

 Electro-coagulation  m3 

 
Primary Clarifier/ plan settling/tube 
settler/Lamella settler 

Tube Settler/Tube Settler (2) 

 Capacity 205.2/13 m3 

 Size 12x4.5x3.8/4.16x4.8x5.4 m x m x m 

8d Chemical used      

 PAC 500/400 kg/day 

 FeSO4(FeSO4-1750kg+alum 500kg)/day - kg/day 

 Poly 3/2 kg/day 

 Type of feeding ( Manual/ Pumping) Through Pumping 

8e pH Correction facility ( yes/No) No 

  Capacity  m3 

  Chemical used (FeSO4 + Alum)  kg/day 

  Type of feeding ( Manual/ Pumping) Through Pumping 

9 Biological Treatment (Yes/No.) No biological system in the present scheme. 

9a Type of system     

  Tank Capacity  m3 

  Homogenization tank  m3 

  Anaerobic tank  m3 

  Aerobic tank  m3 

  Feed pump Capacity  m3/hr 

  
Mode of aeration ( Aerator/ Diffused 
aeration 

 

   Installed power/ blower capacity  m3/hr 

  DAP/ Urea dosing system( Yes/No)   

  Performance of aeration system   

9b Secondary settling tank None 

  Clarifier/ plain settling/ tube settler Clarifier 

  Size    

  Capacity  m3 

  Recirculation Pumps  m3/hr  

9c Chlorine contact tank (Yes/No)    

  Capacity/Size   m 

9d Biological sludge pit     

9e Sludge Thickener No   

10 Tertiary system (Yes/No) No 

  Capacity  2400/- m3/day 

  Units involved MGF followed by Scawanger/- 



 

Client Name IFC Report  In-depth assessment report Unit Name Tusuka Trousers Limited 

Project Name Promoting CP in the washing/dyeing/finishing sector in Bangladesh 

Supported by: RCB Prepared & Submitted by: DESL Page 66 of 71 

 

 

Sr. No Particular Details (Unit1/Unit2) Unit 

  Capacity/size 100 each m3/hr 

  Utility point Discharge to Nalla  

11 Sludge Management  

  
 Type ( Sludge drying beds/Mech. De-
watering system) 

Sludge Decanter (Humbolt make)/Belt Press 

  Capacity/ size   4.0-6.0m3/day/2500-4000kgs 

  Chemicals used for dewatering Polyelectrolyte 

  Chemical Consumption 2.0/1.5 kg/day 

12 Overall performance of the plant Existing system is working satisfactorily 

13 Future expansion plan 
Planned to put new ETP of capacity 150 
m3/hr For unit 1 & 3 adjacent to ETP-2.   

14 Instrumentation Installed 

Electromagnetic flow meter at the delivery 
line of raw effluent pump. /No flow meters to 
measure the quantity of effluent being 
treated. 

15 Observation 
Rate of chemical dosing in primary treatment 
not proper. Jar test to be conducted every 
day to find out the chemical dosage. 

  Manual screen damaged, need to replace. 

  
Air mixing grid in the sludge tank damaged,     
need to replace. 

  
Primary sludge withdrawal rate intermittent. 
Data of sludge withdrawal rate not available. 

  
Dewatered sludge quantity data not 
maintained. 

16 Recommendation 
Proper chemical dosage (PAC & poly) in 
primary treatment by conducting Jar test to 
avoid excess use of chemicals. 

  
Proper chemical dosage (PAC & poly) in 
primary treatment by conducting Jar test to 
avoid excess use of chemicals. 

  
Installation of flow meter at the outlet of 
treatment plant 

 

Annexure8 – Energy Consumption Details 
Table 50: Energy Consumption   

Month Natural Gas Heat 
(m3)  

Natural Gas Power 
(m3) 

Diesel Heat 
(Liter) 

Diesel Power 
(Liter) 

Electrical Grid 
(kWh) 

Jan’14 431595 278513 35670 1222 72080 

Feb’14 469757 311573 17050 5336 76585 

Mar’14 433164 301276 12305 2832 205375 



 

Client Name IFC Report  In-depth assessment report Unit Name Tusuka Trousers Limited 

Project Name Promoting CP in the washing/dyeing/finishing sector in Bangladesh 

Supported by: RCB Prepared & Submitted by: DESL Page 67 of 71 

 

 

Month Natural Gas Heat 
(m3)  

Natural Gas Power 
(m3) 

Diesel Heat 
(Liter) 

Diesel Power 
(Liter) 

Electrical Grid 
(kWh) 

Apr’14 453791 326171 7300 16810 166420 

May’14 408603 333667 10720 22214 100170 

Jun’14 411007 315569 3070 15254 127995 

Jul’14 363118 289624 8510 13207 134620 

Aug’14 289465 272335 33140 24555 126405 

Sep’13 329344 297970 24360 40825 155555 

Oct’13 312413 237183 16740 22877 51145 

Nov’13 394654 332051 2545 24781 53530 

Dec’13 370374 284800 6070 2576 61745 

totals (year) 4667284 3580733 177480 192489 1331625 

 



 

Client Name IFC Report  In-depth assessment report Unit Name Tusuka Trousers Limited 

Project Name Promoting CP in the washing/dyeing/finishing sector in Bangladesh 

Supported by: RCB Prepared & Submitted by: DESL Page 68 of 71 

 

 

Annexure9 – Process Recipe 

 



 

Client Name IFC Report  In-depth assessment report Unit Name Tusuka Trousers Limited 

Project Name Promoting CP in the washing/dyeing/finishing sector in Bangladesh 

Supported by: RCB Prepared & Submitted by: DESL Page 69 of 71 

 

 

 



 

Client Name IFC Report  In-depth assessment report Unit Name Tusuka Trousers Limited 

Project Name Promoting CP in the washing/dyeing/finishing sector in Bangladesh 

Supported by: RCB Prepared & Submitted by: DESL Page 70 of 71 

 

 



 

Client Name IFC Report  In-depth assessment report Unit Name Tusuka Trousers Limited 

Project Name Promoting CP in the washing/dyeing/finishing sector in Bangladesh 

Supported by: RCB Prepared & Submitted by: DESL Page 71 of 71 

 

 

 

 


